DOCK ACCESSORIES

Fish Cleaning Table

Instructions
Part #: 1026647

Parts List
ITEM | QTY | PART NUMBER DESCRIPTION
1 2 [1026654 Wdmt Table Rear Leg
2 1 [1026648 Wdmt Fish Cleaning Table Top
3 6 |1000986 Cap Press-In 1.125 x 1.625 Silver W/Logo
4 1 [1026652 Wdmt Table Front Leg Right
5 2 [1026658 Prt Tube 1.125 x 1.625 x .125 x 22.75 Drilled
6 1 11026657 Wdmt Table Front Leg Base
7 2 (1001803 Nut Hex 3/8-16 Brass
8 4 (1001805 Nut Nyloc 3/8-16 Brass
9 2 11001802 Nut Flange 3/8-16 Brass
10 2 [1000876 T Handle 3/8-16 x 1.5x2.5 w/ Cup Point
11 8 (1002599 Washer Flat 3/8 SS
12 2 11002429 Bolt Hex 3/8-16 x 2.25 SS 304
13 4 11002431 Bolt Hex 3/8-16 x 2.75 SS 304
14 2 [1002600 Pin-J 3/8 X 3-29/32 SS 304
15 2 11002278 Hair Pin Keeper #10 SS
16 1 [1026707 Wdmt Table Front Leg Left
17 1 (1027131 Table Top Assembly

Failure to follow instructions may result in personal
injury and may invalidate the applicable warranty.

base using a 3/8 x 2-1/4 hex bolt and 3/8 flange nut in each place
as shown.

Step 2. Attach the right and left legs to the table top. Insert the
legs between the angles on the bottom of the table top. Line up
the two holes in the legs with the two holes in the angles. Insert a
3/8 x 2-3/4 hex bolt through the bottom hole in each leg with a 3/8
flat washer on each side and 3/8 nyloc nut. Leave loose enough to
the leg swings easily from the table top. Insert a J-pin through the
top holes in each leg and secure pin with the pin keeper.

Note: The nut clip on the bottom of the leg should face inside and
the drilled tube of the leg should be toward the outside as shown.

Step 3. Insert a 3/8 hex nut into the nut clip on the bottom part of
the legs. Lightly thread a t-handle into each nut on the legs just
enough to stay in place and still allow the lower assembly to slide
freely.

Step 4. Attach the rear legs to the connectors (sold separately).
Place connectors onto dock, leave loose and adjust to fit in
between corresponding angles on bottom of table top. Connect
rear legs to table top using a 3/8 x 2-3/4 hex bolt, two washers,
and a 3/8 nyloc nut. Leave loose enough to allow table top to
swing freely on rear legs. Tighten connectors onto dock. Adjust
lower legs to dock decking and tighten t-handles.

Note: To fold table up, take out the J-pins and loosen t-handles.

SHOREMASTER.coM I



DOCK ACCESSORIES
Fish Cleaning Table Top

Instructions
Part & 1027131
Paris Linit
THE | 3TY | PART NLFREER DESCAFTICON
1 1 | 1SN Talbir Top B
2 1 1= T Top Bl el
k| 1 1EE= Talie Top Bl
L M |[1EErT M x 15 Phillps farem BB
5 1 |1 Tl Top Tosl Holler
E 11 |1EEFLI3 M ¢ 150 Phillgs Srrew BB
s 1 1SS Tl Top Enlls Hulnler
| | 1 |100TRE h__
L | 1 |1ES3 Talbie Top -Ii-i:
b |- | 11 |1 Thamiery Finl 16 BH

Falume to follow instructions may result n personal inury and may invalidale
the appicable wamanty .

SiEp 1. Deleymine which fares of the lahle np hase is the np fron siles. There s pne
rended edge that s the op font edge Secue the il seie o the lBbie iop usng thee 48 x
112 phillips screws from the boliom. Oo the same o the righl sele.

Molx: Do it over ighlen screws, They can easily ship aut the plasic. Al holes are predrilled
or easy essembly. The nght side will have four 18" holes on one sile thet are n be used I
secue the knie halder

Siep 2. Serue e back ip e inhle fop using fve #8 x 1-12 philips soees_ Secue he
sdes o the lack using o 28 x 1-172 philps soews on each sale

Siep 3. Secue the kndie halder n the right side using four#8 x 1.1 philips soews ard foor
14 Rat sochers o= shown. Be canelin] net 1o ighin e sorews hiooagh the plashe.

Siep 4. Serue the ool holder o The battom sie
of The abe op usng seven 8 x 1.0 phllips
screws and 14 flal mashers. Be carehu nal o
igitien ihe sTews ough e plesic on e e =
iop base insert the cup holder o the lBipest hole
of The ool holder

SiEp 5. Plece tabie fop onin the fish ceaning
nble fmme Use sic#8 x 1-12 philips sooews n
serre the lBble iop s==rmbly o the reme
thmough the prediilied holes in The fame arad
plasin

;Lﬁ_‘snhm!ﬂ LT T

any other lnols fom the labie iop belomre Inkling
the leble down. MNal doing =0 maEy cause njury
from feling ook

B SHOREMASTER.COM



